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SCHEDULE 1 
 

Service Fee for Private Doctors for each Project Patient 

 

 

Components Details Remarks /  

Payment Conditions 

1. Doctor consultation 

per Subsidised Visit  

HK$316/ 

Subsidised Visit 

regardless of 

Relevant Illnesses 

or episodic 

illnesses 

(acute/chronic) 

 

▪ The portion payable by HA 

(excluding the Co-Payment) under 

the T&Cs after attendance of the 

Subsidised Visit by the Project 

Patient at the Private Doctor shall 

be settled by HA with the Private 

Doctor on a monthly basis  

2. Drugs HK$500 / Year 

 

▪ For Specified Drugs to manage 

Relevant Illnesses 

▪ The Drugs fee payable by HA 

shall be settled by HA with the 

Private Doctor on a quarterly 

basis (HK$125/ Quarter) in 

respect of the Project Patient who 

has attended the Private Doctor 

for the Subsidised Visit for the 

Relevant Illnesses in the previous 

quarter. 

3. Preparation fee A one off fee of 

HK$249 

 

▪ HA shall pay to the Private Doctor 

a preparation fee when HA has 

referred a Project Patient to a 

designated Private Doctor but the 

Project Patient does not 

undertake the first Subsidised 

Visit on his/her Relevant Illnesses 

within 6 months of such referral. 
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SCHEDULE 2 
Lists of Specified Drugs 

 

Applicable to designated outpatient clinic referred patient of: GOPC 

Drug Type Drug 

Allergy 
CHLORPHENIRAMINE MALEATE TABLET 4mg 

LORATADINE TABLET 10mg 

Antibiotics 

AUGMENTIN (OR EQUIV) TABLET 375mg 

CIPROFLOXACIN (HCL) TABLET 250mg 

CLARITHROMYCIN TABLET 250mg 

Anti-diabetic 

GLICLAZIDE TABLET 80mg 

METFORMIN HCL TABLET 500mg 

PIOGLITAZONE (HCL) TABLET 15mg 

PIOGLITAZONE (HCL) TABLET 30mg 

Anti-hypertensive 

AMLODIPINE (BESYLATE) TABLET 10mg 

AMLODIPINE (BESYLATE) TABLET 5mg 

ATENOLOL TABLET 100mg 

ATENOLOL TABLET 50mg 

DYAZIDE (OR EQUIV) TABLET 

FELODIPINE EXTENDED RELEASE TAB 10mg 

FELODIPINE EXTENDED RELEASE TAB 5mg 

INDAPAMIDE TABLET 2.5mg 

LISINOPRIL TABLET 10mg 

LISINOPRIL TABLET 20mg 

LISINOPRIL TABLET 5mg 

LOSARTAN POTASSIUM TABLET 50mg 

LOSARTAN POTASSIUM TABLET 100mg 

METOPROLOL TARTRATE TABLET 100mg 

METOPROLOL TARTRATE TABLET 50mg 

MODURETIC (OR EQUIV) TABLET 

PERINDOPRIL TERTBUTYLAMINE TABLET 4mg 

PROPRANOLOL HCL TABLET 10mg 

Cough AMMONIA AND IPECACUANHA MIXTURE [120mL/bottle] 

Gastro-intestinal system 

ALUMINIUM / MAGNESIUM HYDROXIDE AND 
SIMETHICONE TABLET 

FAMOTIDINE TABLET 20mg 

FAMOTIDINE TABLET 40mg 

SENNA TABLET 7.5mg 

Lipid-regulating 

ATORVASTATIN (CALCIUM) TABLET 10mg 

ATORVASTATIN (CALCIUM) TABLET 20mg 

SIMVASTATIN TABLET 10mg 

SIMVASTATIN TABLET 20mg 

Musculoskeletal and joint 
diseases  

DICLOFENAC SODIUM TABLET 25mg 

NAPROXEN TABLET 250mg 

Nutrition and blood POTASSIUM CHLORIDE SR TABLET 600mg 

Pain and inflammation IBUPROFEN TABLET 200mg 

Supplementary to anti-
hypertensive 

ASPIRIN TABLET 80mg 

PRAZOSIN (HCL) TABLET 1mg 

PRAZOSIN (HCL) TABLET 2mg 

TERAZOSIN HCL TABLET 2mg 
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Applicable to designated outpatient clinic referred patient of: SOPC (MED) 

Drug Type Drug 

Allergy 
CHLORPHENIRAMINE MALEATE TABLET 4mg 

LORATADINE TABLET 10mg 

Antibiotics 

AUGMENTIN (OR EQUIV) TABLET 375mg 

CIPROFLOXACIN (HCL) TABLET 250mg 

CLARITHROMYCIN TABLET 250mg 

Antidepressant 
AMITRIPTYLINE HCL TABLET 10mg 

AMITRIPTYLINE HCL TABLET 25mg 

Anti-diabetic 

GLICLAZIDE TABLET 80mg 

METFORMIN HCL TABLET 500mg 

PIOGLITAZONE (HCL) TABLET 15mg 

PIOGLITAZONE (HCL) TABLET 30mg 

Anti-hypertensive 

AMLODIPINE (BESYLATE) TABLET 10mg 

AMLODIPINE (BESYLATE) TABLET 5mg 

ATENOLOL TABLET 100mg 

ATENOLOL TABLET 50mg 

DYAZIDE (OR EQUIV) TABLET 

FELODIPINE EXTENDED RELEASE TAB 10mg 

FELODIPINE EXTENDED RELEASE TAB 2.5mg 

FELODIPINE EXTENDED RELEASE TAB 5mg 

INDAPAMIDE TABLET 2.5mg 

LISINOPRIL TABLET 10mg 

LISINOPRIL TABLET 20mg 

LISINOPRIL TABLET 5mg 

LOSARTAN POTASSIUM TABLET 50mg 

LOSARTAN POTASSIUM TABLET 100mg 

METOPROLOL TARTRATE TABLET 100mg 

METOPROLOL TARTRATE TABLET 50mg 

MODURETIC (OR EQUIV) TABLET 

PERINDOPRIL TERTBUTYLAMINE TABLET 4mg 

PROPRANOLOL HCL TABLET 10mg 

Cough AMMONIA AND IPECACUANHA MIXTURE [120mL/bottle] 

Endocrine system  

ALENDRONATE SODIUM TABLET (70mg ALENDRONIC 
ACID) 

IBANDRONIC ACID TABLET 150mg 

THYROXINE SODIUM TABLET 100mcg 

THYROXINE SODIUM TABLET 50mcg 

Gastro-intestinal system 

ALUMINIUM / MAGNESIUM HYDROXIDE AND 
SIMETHICONE TABLET 

FAMOTIDINE TABLET 20mg 

FAMOTIDINE TABLET 40mg 

LACTULOSE LIQUID (1000 ML / BOTTLE) 

SENNA TABLET 7.5mg 

Lipid-regulating drugs 

ATORVASTATIN (CALCIUM) TABLET 10mg 

ATORVASTATIN (CALCIUM) TABLET 20mg 

ROSUVASTATIN (CALCIUM) TABLET 10mg 

ROSUVASTATIN (CALCIUM) TABLET 20mg 

SIMVASTATIN TABLET 10mg 

SIMVASTATIN TABLET 20mg 

Musculoskeletal and joint 
diseases  

COLCHICINE TABLET 0.5mg 

DICLOFENAC SODIUM TABLET 25mg 

NAPROXEN TABLET 250mg 

Nutrition and blood CALCITRIOL CAPSULE 0.25mcg 
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Applicable to designated outpatient clinic referred patient of: SOPC (MED) 

CALCIUM (CARBONATE) + VITAMIN D CHEW TAB 1000mg 
CA + 800 IU 

CALCIUM CARBONATE CHEW TAB 1g 

POTASSIUM CHLORIDE SR TABLET 600mg 

PYRIDOXINE HCL (VIT B6) TABLET 50mg 

Pain and inflammation 

IBUPROFEN TABLET 200mg 

PREGABALIN CAPSULE 150mg 

PREGABALIN CAPSULE 25mg 

PREGABALIN CAPSULE 75mg 

Supplementary to anti-
hypertensive 

ASPIRIN TABLET 80mg 

PRAZOSIN (HCL) TABLET 1mg 

PRAZOSIN (HCL) TABLET 2mg 

TERAZOSIN HCL TABLET 2mg 

 

Applicable to designated outpatient clinic referred patient of: SOPC (O&T) 

Drug Type Drug 

Allergy 
CHLORPHENIRAMINE MALEATE TABLET 4mg 

LORATADINE TABLET 10mg 

Antibiotics 

AUGMENTIN (OR EQUIV) TABLET 375mg 

CIPROFLOXACIN (HCL) TABLET 250mg 

CLARITHROMYCIN TABLET 250mg 

Cough AMMONIA AND IPECACUANHA MIXTURE [120mL/bottle] 

Endocrine system  
ALENDRONATE SODIUM TABLET (70mg ALENDRONIC 
ACID) 

IBANDRONIC ACID TABLET 150mg 

Gastro-intestinal system 

ALUMINIUM / MAGNESIUM HYDROXIDE AND 
SIMETHICONE TABLET 

FAMOTIDINE TABLET 20mg 

FAMOTIDINE TABLET 40mg 

SENNA TABLET 7.5mg 

Musculoskeletal and joint 
diseases  

DICLOFENAC SODIUM SLOW RELEASE TAB 100mg 

DICLOFENAC SODIUM TABLET 25mg 

METHYL SALICYLATE COMPOUND OINTMENT 20g 

NAPROXEN TABLET 250mg 

Nutrition and blood 

CALCIUM CARBONATE CHEW TAB 1g 

CALCIUM (CARBONATE) + VITAMIN D CHEW TAB 1000mg 
CA + 800 IU 

NEUROBION (OR EQUIV) TABLET 

Pain and inflammation 

GABAPENTIN CAPSULE 100mg 

GABAPENTIN CAPSULE 300mg 

GABAPENTIN CAPSULE 400mg 

IBUPROFEN TABLET 200mg 

PARACETAMOL TABLET 500mg 

PREGABALIN CAPSULE 150mg 

PREGABALIN CAPSULE 25mg 

PREGABALIN CAPSULE 75mg 

TRAMADOL HCL CAPSULE 50mg 

Skin HEPARINOID CREAM 14g 

 

Applicable to designated outpatient clinic referred patient of: SOPC (PSY) 

Drug Type Drug 

Allergy 
CHLORPHENIRAMINE MALEATE TABLET 4mg 

LORATADINE TABLET 10mg 
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Applicable to designated outpatient clinic referred patient of: SOPC (PSY) 

PROMETHAZINE HCL TABLET 10mg 

PROMETHAZINE HCL TABLET 25mg 

Antibiotics 

AUGMENTIN (OR EQUIV) TABLET 375mg 

CIPROFLOXACIN (HCL) TABLET 250mg 

CLARITHROMYCIN TABLET 250mg 

Antidepressant drugs 

CITALOPRAM (HBR) TABLET 20mg 

FLUOXETINE (HCL) CAPSULE 10mg 

FLUOXETINE (HCL) CAPSULE 20mg 

FLUVOXAMINE MALEATE TABLET 100mg 

FLUVOXAMINE MALEATE TABLET 50mg 

MIANSERIN HCL TABLET 10mg 

MIANSERIN HCL TABLET 30mg 

MIRTAZAPINE ORODISPERSIBLE TAB 30mg 

PAROXETINE (HCL) CR TABLET 12.5mg 

PAROXETINE (HCL) CR TABLET 25mg 

PAROXETINE (HCL) TABLET 20mg 

SERTRALINE (HCL) TABLET 50mg 

Cough AMMONIA AND IPECACUANHA MIXTURE [120mL/bottle] 

Gastro-intestinal system 

ALUMINIUM / MAGNESIUM HYDROXIDE AND 
SIMETHICONE TABLET 

FAMOTIDINE TABLET 20mg 

FAMOTIDINE TABLET 40mg 

SENNA TABLET 7.5mg 

Hypnotics and anxiolytics 
ZOLPIDEM TARTRATE TABLET 10mg 

ZOPICLONE TABLET 7.5mg 

Musculoskeletal and joint 
diseases  

DICLOFENAC SODIUM TABLET 25mg 

NAPROXEN TABLET 250mg 

Pain and inflammation 

IBUPROFEN TABLET 200mg 

PREGABALIN CAPSULE 150mg 

PREGABALIN CAPSULE 25mg 

PREGABALIN CAPSULE 75mg 
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SCHEDULE 3 
 

Laboratory Tests and X-Rays 

 
 

Blood Test Haemoglobin A1c (HbA1c) 

Glucose, Fasting 

Lipid Profile, Fasting 

 Cholesterol 

 Triglycerides 

 High-density Lipoprotein 

 Low-density Lipoprotein 

Renal Function Test (RFT) 

 Sodium 

 Potassium 

 Urea 

 Creatinine 

estimated Glomerular Filtration Rate (eGFR) 

Liver Function Test (LFT) 

 Total Protein 

 Albumin 

 Total Bilirubin 

 Alkaline Phosphatase 

 Alanine Transaminase 

Urate 

Complete Blood Picture (CBC) 

Complete Blood Picture (with Differential Count) 

Erythrocyte Sedimentation Rate (ESR) 

Thyroid Stimulating Hormone (TSH)  

Free Thyroxine (fT4) 

Urine Test Urine for Protein / Albumin 

Spot urine Albumin: Creatinine Ratio (ACR) 

Mid-stream urine (MSU), Routine / Microscopy 

Mid-stream urine (MSU), (Microscopy & Bacterial Culture) 

Sputum Sputum, (Microscopy & Bacterial Culture) 

Sputum, Acid Fast Bacilli (Smear / Culture) 

X-Ray Chest X-Ray 

Kidneys-ureters-bladder (KUB) 

Abdominal X-Ray 

Plain X-Ray in Extremities / Spine 

Others Electrocardiography (ECG) 
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SCHEDULE 4 
 

Add-on Medications 
 

Medications for subsidised visits during the fixed period(s) as specified by HA: 
 

Drug Type Drugs Period 

Antiviral 
Oseltamivir (Phosphate) Capsule 75mg 11 January 2024 – 

10 July 2024 
(Up to one course) Oseltamivir (Phosphate) Capsule 30mg 

 


